
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA   ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB

244136   ASTM A36/ASME SA36 ED01 AD03.   0 .166    0 .420    0 .017     0 .017    0 .010    0 .050    0 .020    0 .030    0 .008    0 .037     0 .002    0 .001

244137   ASTM A36/ASME SA36 ED01 AD03.   0 .150    0 .390    0 .014     0 .016    0 .010    0 .020    0 .020    0 .030    0 .004    0 .033     0 .002    0 .001

244138   ASTM A36/ASME SA36 ED01 AD03.   0 .168    0 .410    0 .015     0 .013    0 .010    0 .020    0 .010    0 .030    0 .004    0 .031     0 .002    0 .001

244139   ASTM A36/ASME SA36 ED01 AD03.   0 .180    1 .080    0 .014     0 .005    0 .180    0 .040    0 .020    0 .030    0 .005    0 .028     0 .001    0 .001

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESPESOR(Plg.  L.ELASTICO    R.TENSION    %ELON.8"

244136       4010         96640271     0 .3750       41.474(KSI)   62.642(KSI)   27(%)

244136       4020         96640261     0 .3750       39.828(KSI)   61.646(KSI)   28(%)

244137       3110         96643871     0 .3750       39.284(KSI)   61.935(KSI)   27(%)

244137       4100         96643861     0 .3750       40.075(KSI)   63.025(KSI)   25(%)

244138       3190         96640441     0 .3750       40.580(KSI)   62.431(KSI)   26(%)

244138       3200         96640431     0 .3750       40.205(KSI)   61.975(KSI)   28(%)

244139       4010         96640391     0 .3750       40.047(KSI)   62.729(KSI)   29(%)

244139       4020         96640361     0 .3750       38.822(KSI)   61.973(KSI)   28(%)

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

244136       3030         96700921     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3030         96700922     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3030         96700923     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3050         96700941     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3050         96700942     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3050         96700943     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3080         96700991     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3080         96700992     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       3080         96700993     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244136       4100         96701023     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244137       3160         96700931     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244137       3160         96700932     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244137       3160         96700933     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       3010         96700981     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       3010         96700982     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       3010         96700983     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       3020         96700951     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       3020         96700952     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

244138       3020         96700953     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       4030         96701011     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       4030         96701012     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       4030         96701013     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       4040         96700971     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       4040         96700972     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244138       4040         96700973     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244139       3020         96700961     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244139       3020         96700962     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

244139       3020         96700963     0 .5000       72.0000       240.0000     A-6             0000058642   000020       1000560460   100000099

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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